
Hypertension 
 

 There is a lot of evidence that many poorly controlled hypertensives have actually hyperaldosteronism hence Aldo blockers esp 
Aldactozide should always be tried in pts with refractory hypertension  

 in children BP increases with age, RR decreases with age, and HR starts at 120 then peaks at 150 at 2mo of age and then back to nl 
range as a teenager 

 SBP increases with age and DBP increases with age to 50yo then decreases with age hence old pts have wide pulse pressure 

 DBP is more important for younger pts vs SBP is more important for older pts b/c vessels calcify making DBP and MAP unreliable  

 for every increase in stage (20/10) you have a double increase in CV risk 

 measure BP in AM b/c that is when highest therefore if in control in AM then likely in control the rest of the day 

 if HTN goal BP is <140/<90 (you want to avoid hypotension) or if pt has DM/CKD then <130/<80 (more a aggressive) BUT remember 
that nl BP is <120/<80 

 don’t use CCB for BP control post‐MI b/c it has been found to increase r/o death 

 In AA don’t use ACE‐I/ARB b/c they are already in a low renin state, CCB/Thiazides work great in AA 

 There is evidence that hyperuricemia is a predictor for the development of HTN and animal studies suggest that increased uric acid 
causes HTN. A JAMA article found that giving allopurinol to adolescents with newly diagnosed hypertensive pts resulted in a 
reduction of BP. 

 Independent of BMI and fat content pts w/ HTN have higher insulin levels and more insulin resistance 

 White coat HTN seen in 15% of pts 

 Pt should be resting for 5min in a chair (not exam table) before checking BP with arm at level of heart 

 The key to Tx is being aggressive meaning titrate meds on a weekly basis by having pts report BP to you via email 

 ALLHAT (Antihypertensive and Lipid Lowering to prevent Heart Attack Trial) compared thiazides, ACE‐I, D‐CCB, and AB, the trial 
showed that there was no difference b/t all the drugs and b/c thiazides were cheapest at the time they were then considered first 
line agents, the problem with this study was that it did not look at the long term effects of these meds and what is now known is 
that thiazides have lots of problems including hypoNa, DL, hyperglycemia, etc. 

 In general don’t ever use scheduled hydralazine, minoxidil, or clonidine  

 New secondary causes include increased renal salt absorption  

 Thiazides are particularly effective in salt sensitive HTN like AA patients 

 ? that long term use of diuretics is associated w/ T2DM therefore avoid in young pts 

 CKD causes HTN b/c of increased renal sodium retention and increased peripheral vascular resistance and RAAS activation 

 CKD most common cause of secondary HTN 
 
Hypertension in Pregnancy 

 Why important?  
o occurs in 10% of pregnancy w/ 50% 2/2 a specific pregnancy related disorder 
o leading cause of maternal/fetal M&M 

o normally progesterone mediates smooth muscle relaxation  BP up to mid 2nd trimester, plateaus, then rises back to 
normal during 3rd trimester 

 Types 
o Chronic Pre‐Existing HTN (HTN b/f 20wks GA, NB 1/3 will develop preeclampsia as such always follow proteinuria, if 

<160/<110 then no Tx but if > then Tx w/ methyldopa (most studied but least effective), few BB (labetalol, et al but not 
atenolol b/c IUGR), CCB (nifedipine), hydralazine, AVOID clonidine, NEVER use ACE‐I/ARB/DRI and diuretics 

o Pregnancy Induced HTN (PIH) aka Gestational HTN (GH) → Pre‐Eclampsia → Eclampsia 
 Preeclampsia: PIH + Nondependent Edema + End Organ Damage w/o Seizures ((1) UPI 2/2 decreased bld flow 

to placenta eventually causing IUGR if chronic or placental infarct, abruption, stillbirth if acute (2) Severe 
Proteinuria: >5000mg on 24hr urine OR >4+ protein on urine dipstick, (3) ARF w/ Oliguria, (4) Stroke, (5) HA 
and Scotomata, (6) Pulmonary Edema, (7) RUQ pain due to subcapsular hematoma with subsequent elevated 
LFTs, (8) Hemolytic Anemia, Thrombocytopenia and DIC), Tx: bedrest/betamethasone until delivery and 
MgSO4 (watch for hypermagnesemia) and antihypertensives (only if >160/110 b/c you can compromise fetal 
blood flow if too low) deliver if possible if signs of impending eclampsia (hyperreflexia, headaches, epigastric 
pain) 

 Eclampsia: Severe PIH + Severe Nondependent Edema + Severe End Organ Damage (“ ”) + Grand Mal Tonic‐
Clonic Seizures THAT CANNOT BE ATTRIBUTED TO ANY OTHER CAUSE, Tx: same, Classic Presentation: 
preeclampsia usually manifests after 20wk but more commonly in 3rd trimester particularly near term (if HTN 
is seen b/f 20wk suspect a molar pregnancy or undiagnosed chronic HTN) even though delivery is the cure for 
preeclampsia some patients actually worsen acutely after delivery and then get better due to increased 
placental Ag exposure during L&D process (hence seizure prophylaxis for up to 24hrs after delivery) some pts 
maintain HTN for wks after delivery (hence antihypertensives  are given for weeks after delivery) after first 
preeclamptic pregnancy there is a 30% recurrence  (70% if pt also has chronic HTN), Etiology: Genetics 

(possible paternal)  Abnormal Placentation (normally when the placenta invades the uterine wall, spiral 
arteries remodel into a low pressure / high volume system BUT when placentation is bad this remodeling does 
not occur such that as blood runs through the unremodeled arteries they are damaged releasing toxins which 
cause widespread vasospasm  and vascular injury), RFs: Hx, chronic HTN, “Big Placentas” (DM, Twins, Molar 
Pregnancies), chronic RF, SLE, African American, Advanced (>35yo) or Early (<20yo), Maternal Age, Nulliparity, 
Multiple Gestation, Abnormal Placentation, New Paternity (if mother is a multip with one father but then 



conceives a another baby with a NEW father she is back to nulliparity so to speak such that she is back to an 
increased risk for preeclampsia), cohabitation  (nulliparous mothers who live father for >1yr have lower risk vs 
mothers who conceive <1yr of living with father), Hx in a female relative of the father  (like mother‐in‐law)  

 
Hypertensive Urgency = acute rise in BP (>180/>120) = decrease MAP by <25% over a period of hours on day one with ORAL agents then on 
subsequent days bring BP to wnl 

 captopril (Capoten) (onset in 15‐30min) 25mg PO Q2hrs until desired MAP achieved 

 nicardipine (Cardene) (onset in 30‐60min) 30mg PO Q8hrs until desired MAP achieved 

 labetalol (Trandate) (onset in 60‐120min) 200mg PO Q4hrs until desired MAP achieved 

 clonidine (Catapres) (onset in 15‐30min) 0.1‐0.2mg PO Q1hr until desired MAP achieved 
 
Hypertensive Emergency aka Malignant Hypertension = acute rise in BP + evidence of organ dysfunction = decrease MAP by <10% in the first 
few minutes then <15% more over a period of few hours on day one with IV agents then on subsequent days bring BP to wnl w/ PO agents 

 If  
o Cocaine then Nitroglycerine 
o HTN Encephalopathy then Nitroprusside and if that fails then Beta‐Blocker or Nicardipine 
o Subarachnoid Hemorrhage then Nimodipine and if that fails then Beta‐Blocker or Nicardipine 
o CVA then Beta‐Blocker and if that fails then Nitroprusside  
o ARF then Nicardipine and if that fails then Fenoldopan 
o Cardiac Ischemia then Nitroglycerine + Beta‐Blocker and if that fails then Nitroprusside 
o Surgical Pt then Fenoldopan 

 labetalol (Trandate) (onset in 5‐10min) 20‐80mg IV Q10min until desired MAP achieved and then 0.5‐2mg/min and titrate to keep 
desired MAP 

 esmolol (Brevibloc) (onset in 1‐2min) 500mcg/kg IV Q5min until desired MAP achieved and then 100mcg/kg/min and titrate to keep 
desired MAP 

 nitroprusside (Nipride) (onset immediately) 0.25‐10mcg/kg/min IV and titrate to keep desired MAP (remember SEs) 

 nicardipine (Cardene) (onset in 1‐5min) 5‐15mg/hr IV and titrate to keep desired MAP 

 nimodipine (Nimotop) ? 

 fenoldopam (Carlopam) (onset in 1‐5min) 0.1‐0.3mcg/kg/min IV and titrate to keep desired MAP 

 nitroglycerine (Tridyl) (onset in 2‐5min) 5‐100mcg/hr IV and titrate to keep desired MAP 
 



 
 

 
 
 
 
 
 
 
 
 
 
 
 



 


